EShapeoko 1.0 and 1.1 Mechanical Kit Parts List

From Amber Spyglass Ltd
Jump to: navigation, search

This list is a little out of date and incomplete. It is valid for versions 1.0 and 1.1, but it does not cover all the options available in version 1.1.

Here's an up-to-date packing list for version 1.2 (the current version).

Here's the same type of list for version 1.1.


Dual-Y option

This is the extended length kit, with the dual-Y option selected.

Count Part Number Part Description Material Equivalent Parts Notes
Custom laser-cut parts
2 EM-LEP End plate 4mm stainless steel (SM-S02)
4 EM-LMP Motor mount plate 2mm stainless steel (SM-S01)
2 EM-LZP Z motor mount plate 2mm stainless steel (SM-S06)
1 EM-LZS Z rail shim 2mm stainless steel
2 EM-LBA Belt anchor 2mm stainless steel (SM-M05)
3 EM-LBT Belt tensioner 4mm aluminium tap hole M5
12 EM-LBC Belt clamp 1mm stainless steel
2 EM-LTM Spindle mount 12mm steel (SM-TM1)
2 EM-LTS Spindle strap 1.5mm stainless steel SM-TM2
Linear motion components
1 EM-R-250 250mm MakerSlide extruded aluminium (MKS01-01) tap end holes M5 (one end)
1 EM-R-375 375mm MakerSlide extruded aluminium MKS01-02 tap end holes M5 (both ends)
2 EM-R-495 495mm MakerSlide extruded aluminium (MKS01-02) tap end holes M5 (both ends)
1 EM-MLN Lead nut machined acetal SM-M08
8 EM-MES Eccentric spacer stainless steel MSK01-04, B18001
16 EM-MW1 V-wheel sleeve machined acetal MSK01-05, B17021
6 EM-MW2 Smooth idler wheel sleeve machined acetal MSK01-06, B17023
3 EM-BP5 18-tooth MXL pulley 5mm bore aluminium, polycarbonate MSK01-09
1 EM-B-580 580mm 6.35mm MXL belt neoprene, glass fiber, nylon (MSK01-10) 6mm or 6.35mm depending on availability
2 EM-B-700 700mm 6.35mm MXL belt neoprene, glass fiber, nylon (MSK01-10) 6mm or 6.35mm depending on availability
22 EM-W5P 5mm precision washer stainless steel MSK01-08
44 EM-G5 5 x 16 x 5mm bearing chrome steel MSK01-07
1 EM-G8F 7 x 22 x 8mm flanged bearing carbon steel (SM-M07)
1 EM-FC5-8 5mm to 8mm flexible coupler aluminium, steel SM-H12
1 EM-S8-150R M8 150mm threaded rod stainless steel (SM-H05)
Spacers
9 EM-W3N M3 1.58mm washer nylon
2 EM-W5N M5 1.58mm washer nylon
6 EM-D3-12 M3 19.05mm spacer nylon
8 EM-D3-15 M3 23.81mm spacer nylon see note for substitution
8 EM-D5-04a M5 6.35mm spacer (thick) nylon (SM-H01)
8 EM-D5-12 M5 19.05mm spacer nylon SM-H02 for spindle mount
4 EM-D5-12a M5 19.05mm spacer (thick) nylon (SM-H02) for X carriage
4 EM-D5-16a M5 25.4mm spacer (thick) nylon
Fasteners
15 EM-W3 M3 washer (form A) stainless steel SM-H15
4 EM-S3-6 M3 6mm cap screw stainless steel
8 EM-S3-30 M3 30mm cap screw stainless steel
3 EM-S3-50 M3 50mm cap screw stainless steel SM-H06
38 EM-N5 M5 hex nut stainless steel SM-H04
4 EM-N5TI M5 T-slot insertion nut steel SM-H11
122 EM-W5 M5 washer (form A) stainless steel SM-H03
8 EM-W5B M5 washer (form B) stainless steel spare; see instructions
18 EM-S5-10 M5 10mm cap screw stainless steel SM-H07
19 EM-S5-14 M5 14mm cap screw stainless steel
2 EM-S5-18 M5 18mm cap screw stainless steel
14 EM-S5-30 M5 30mm cap screw stainless steel SM-H08
8 EM-S5-55 M5 55mm cap screw stainless steel SM-H09
4 EM-S5-70 M5 70mm cap screw stainless steel
2 EM-N8T M8 hex nut, thin stainless steel SM-H10
4 EM-BKT1 Angle bracket zinc-plated steel
8 EM-WS4-16 4mm x 16mm wood screw zinc-plated steel

The Equivalent Parts column lists the part number of the equivalent part of the original Shapeoko (in parentheses if the parts are similar in form or function, but not identical). The few Bnnnnn part numbers are Buildlog.net part numbers.

Note that, in early kits, EM-D3-15 (15/16" spacer) was substituted with one EM-D3-12 (3/4" spacer) plus 3 × EM-W3N (1/16" washer) due to long lead time on the EM-D3-15.

Kits delivered before March 2013 have regular nylon spacers (EM-D5-04, EM-D5-12, EM-D5-16) throughout. From March 2013 onwards, X carriage spacers are thicker (EM-D5-04a, EM-D5-12a, EM-D5-16a), for added rigidity.

What is not in the kit:

  • Four NEMA17 stepper motors;
  • Electronics to drive the motors;
  • A waste board to mount the machine on (minimum size: 550mm x 420mm).

Single-Y option

The Single-Y option removes the parts needed to add a second Y motor. Please note that this is not a recommended configuration. Dual-Y drive is strongly recommended. We offer the single Y for those who want to implement their own dual Y drive solution (for example, using a driveshaft rather than two motors).

This is a list of the parts not included in the single-Y configuration.

Count Part Number Part Description Material Equivalent Parts Notes
Custom laser-cut parts
−1 EM-LBT Belt tensioner 4mm aluminium tap hole M5
−4 EM-LBC Belt clamp 1mm stainless steel
Linear motion components
−2 EM-MW2 Smooth idler wheel sleeve machined acetal MSK01-06, B17023
−1 EM-BP5 18-tooth MXL pulley 5mm bore aluminium, polycarbonate MSK01-09
−1 EM-B-700 700mm 6.35mm MXL belt neoprene, glass fiber, nylon (MSK01-10) 6mm or 6.35mm depending on availability
−2 EM-W5P 5mm precision washer stainless steel MSK01-08
−4 EM-G5 5 x 16 x 5mm bearing chrome steel MSK01-07
Spacers
−4 EM-D3-15 M3 23.81mm spacer nylon see note for substitution
Fasteners
−4 EM-W3 M3 washer (form A) stainless steel SM-H15
−4 EM-S3-30 M3 30mm cap screw stainless steel
−2 EM-N5 M5 hex nut stainless steel SM-H04
−6 EM-W5 M5 washer (form A) stainless steel SM-H03
−4 EM-S5-10 M5 10mm cap screw stainless steel
−1 EM-S5-14 M5 14mm cap screw stainless steel
−2 EM-S5-30 M5 30mm cap screw stainless steel SM-H08

Short Kit

The Original Length option gives you the same length of MakerSlide on Y as on X, which is the standard configuration of the original Shapeoko. The two EM-R-495 are replaced by two more EM-R-375, and the two (or one, if single Y) EM-B-700 by two (or one) additional EM-B-580.

The minimum size of the waste board for the short machine is 430mm x 420mm.

Dual X Kit

This option allows you to build a deeper X carriage with eight V-wheels instead of four, which runs on two back-to-back MakerSlide rails. It gives additional rigidity, and it is a good upgrade to have for a heavy spindle.

The dual-X option with no extra rail includes everything below except the EM-R-375 (375mm MakerSlide), so you need your own rail.

Count Part Number Part Description Material Equivalent Parts Notes
Linear motion components
+1 EM-R-375 375mm MakerSlide extruded aluminium MKS01-02 tap end holes M5 (both ends)
+2 EM-MES Eccentric spacer stainless steel MSK01-04, B18001
+4 EM-MW1 V-wheel sleeve machined acetal MSK01-05, B17021
+4 EM-W5P 5mm precision washer stainless steel MSK01-08
+8 EM-G5 5 x 16 x 5mm bearing chrome steel MSK01-07
Spacers
−4 EM-D5-04a M5 6.35mm spacer (thick) nylon needed only for single X
−4 EM-D5-12a M5 19.05mm spacer (thick) nylon needed only for single X
+8 EM-D5-16a M5 25.4mm spacer (thick) nylon
Fasteners
+18 EM-W5 M5 washer (form A) stainless steel SM-H03 Includes some spares
+12 EM-W5B M5 washer (form B) stainless steel Includes some spares
+4 EM-S5-14 M5 14mm cap screw stainless steel
−4 EM-S5-55 M5 55mm cap screw stainless steel needed only for single X
−2 EM-S5-70 M5 70mm cap screw stainless steel needed only for single X
6 EM-S5-90 M5 90mm cap screw stainless steel

The spare washers may be needed for adjustment, or for an alternate configuration as will be described in the assembly instructions.

In older kits, the dual-X option did not remove the few components needed only for single X. There would be eight spacers and six screws left over after assembly. Current kits no longer include these components.